


No.  Components Required (per Unit) Qty. No. Recommended Tools Qty.

1 Vertical Panels 2 1 Measuring Tape 1

2 Header Panel 1 2 Plumb Line or Level 1

3 Vertical Frames (Scissor Assembly) 2 3 Pencil or Marker 1

4 Front Header Cross‐Member 1 4 Square 1

5 Rear Header Cross‐Member 1 5 Power Drill 1

6 Top Projection Material 1 6 #3 Robertson Driver Bit 1

7 Vertical Projection Material 2 7 3/8" Hex Head Driver Bit 1

8 Trim Angle 3 8 5/16" Hex Head Driver Bit 1

9 Bottom Draft Flaps (Optional) 2 9 Hammer Drill 1

10 3/8" Masonry Drill Bit 1

No.  Hardware Required (per Unit) Qty. 11 Hammer 1

9 3/8" x 3" Sleeve Anchors 12 12 1/2" Wrench 1

10 #10 x 3/4" Hex‐Head Tek Screw (07‐0135) 40 13 Caulking Gun 1

11 #10 x 3/4" Dome‐Head Tek Screw (14‐0255) 20 14 Caulking ‐ Outdoor Acrylic Type

12 1/4" Flat Washers (12‐0110) 60

13 1/4" x 1 1/2" Hex Washer Tek Screw 60 Bottom Draft Flap Option

14 3/8" Washers 60 No. Recommended Tools Qty.

16 Wind Straps (24" Bungee) 4 1 3/8" x 1 7/8" Sleeve Anchors 4

17 Installation Instructions 1 2 1/4" x 1 1/2" Hex Washer Tek Screw 6

3 3/8" Washer 6

4 24" Bungee Cord 2

5 Bottom Draft Pad (Left) 1

6 Bottom Draft Pad (Right) 1


















	1
	2
	3
	4
	5
	6
	7
	8
	9
	9HH

